



Test Report Fit for Purpose

607 East Sam Houston Pkwy S
Suite 800, Pasadena, TX 77053
800-466-6385

Test Report Number: 202511262502
Job Number: Test 1163
Product SKU#: 2502
Product Type: Anchorage Connector
Product Description: Roof Bracket 6 in X 90 Degree Fixed
Dates of Manufacture: 6/01/2025
Date(s) of Testing: 6/05/2025

VERIFICATION TESTING

Test Description	Test Date	Clause/Section	Result
Static Strength	6/05/2025	Internal Procedure	Meets or Exceeds

This test report covers these additional products:

Please contact quality@guardianfall.com for signed report.

Test Equipment		
Equipment	Model	Serial
Load Cell	1220ACK-25K-B	347989A

Static Strength Requirements per Internal Procedure
Pull to meet 2:1 Safety Factor of 460 lb.

Static Strength Requirements per Internal Procedure	
Samples	Sample #
Maximum Force applied (lb)	546.50
Meets 2:1 Safety Factor?	Yes
Result/Assessment	Pass

Notes

Anchorage Connector to be used in pairs. All testing was completed with samples secured to truss.